DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Date: 29 juni 2017

AR =T Retrofit Assembly
7z
NACRA SAILING BV NACRA 17

Page: 1 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra

v2.docx

17_assembly_manual

ASSEMBLY MANUAL

Nacra Sailing BV

Hellingweg 110-116 2583 DX Den Haag

Tel: +31 (0)70 338 29 00 Fax: +31 (0)70 338 29 01

DOCUMENT NAME : NACRA_17_ASSEMBLY_MANUAL

REVISION : DRAFT_A
DATE REVISION
PRODUCED BY :R&D - MO

The Netherlands




m}}"‘l Date: 29 juni 2017
NACRA SAILING BV NACRA 17 Page: 2 van 24
Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra_17_assembly_manual
v2.docx
Contents
1. PART LIST — NACRA 17 ASSEMDBIY PACKAEE .. ..ueeeiiieeee ettt e e e aara e e e e e e e e e naraaeeeaeeeas 3
N = 1o Y 4 o L= ol =TT 3
B W =Y 0] oL 11 U= SRR 4
B FrONT CrOSSDAN ... ettt et e h e et e et e et et e ne e e st e e e bt e e b et e neeennbeeereeeares 5
4. REAT CrOSSDAN ... ettt ettt ettt et e st e e bt ettt e at e e st e e et e e e bt e e n e e e e ab e e et et e ne e e n b e e et e e e beeeanreeanreenas 6
R = NV 11T PSP OUPOUPRTP 6
4.2 Rear crossbhar iNSert rePlacemMENTt. ... ..o ii ittt st e s e e ste e sbeesbaeenseeesabeeens 8
5. DB FAKE TFIM 1ttt ettt ettt et s e st e b e e at e e s ate e s beesabeeeabee e st e e e abeeebee e beeetbeeasbeeebaeebaeennreenbeenns 10
6. BOTEOM DEAMNNG oottt et et e s e st e st e e bte e ate e s st e e sabaesbeeessseeasseesnbaesnbaeenseeesnbeeans 11
7 DECK DEAMING ettt ettt ettt ettt e s e e s te e s bt e sbteeate e s st eesabeesnbee e abeeasbeeebaeebeeeaareeanbeeans 12
8. TIANSOM FIT OUL .ttt et e s e ettt e e e e e s s bbbt e e e e e e e s nnbbaeeeeeeeaannnenaeeeesessannnes 14
9. RUAAEISTOCK FIt QUL ...ttt ettt et et e st e st e st e e e s ae e e s abeesabeesabeeeaneeennneaas 15
TR oI 1o ] SRS 16

I O (U= 11 AV oo o I 1= ol PSSR 17

Retrofit Assembly DoOC: NACRA_17_ASSEMBLY_MANUAL V2




AR =R Retrofit Assemb|y DOC: NACRA_17_ASSEMBLY_MANUAL V2
7 Date: 29 juni 2017
NACRA 17 Page: 3 van 24
NACRA SAILING BV
Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra_17_assembly_manual

v2.docx

1. PART LIST — NACRA 17 Assembly package

Part Description

Quantity

upgrade kit to MK II foiling version

1

Z-foil NACRA 17 PORT

Z-foil NACRA 17 STBD

Z-foil bearing system incl up/down w/out bolts PORT

Z-foil bearing system incl up/down w/out bolts STBD

Rudder blade NACRA 17 w/elevator

Rudder system NACRA 17 PORT

Rudder system NACRA 17 STBD

Tiller tie bar extrusion NACRA 17

Rudder gudgeon set NACRA 17 PORT

Rudder gudgeon set NACRA 17 STBD

Progrip set NACRA 17

Z-foil trim kit fore/aft NACRA 17 1 hull

Daggerboard case insert rear

Carbon stern plate w/holes PORT

Carbon stern plate w/holes STBD

Glassplate 5mm for stern reinforcement

Bolts/pieces for retrofit kit NACRA 17

RINRRINNRRRRRLRRLRNRRRR

Chinook footstrap plug




Retrofit Assembly DoOC: NACRA_17_ASSEMBLY_MANUAL V2

7

NACRA SAILING BV

Date: 29 juni 2017
NACRA 17 Page: 4 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra

v2.docx

17_assembly_manual

1.1 Bolts/pieces

Part Description Purpose quantity
bolt countersunk 1/4 x 1" 1/2 SOCKET Keel bearing 8
bolt cylinderhead 1/4 x1.1/4 SOCKET Deck bearing 12
Nut nylock 1/4 UNC Deck bearing front 4
Washer ss 6,4 standard Deck bearing front 4
rivet washer nylon Spi pole strap eyes mounting 6
bolt pan head M5x16mm SOCKET Spi pole strap eyes mounting 6
nut nylock M5 Spi pole strap eyes mounting 6
washer ss 5,3 standard Spi pole strap eyes mounting 6
screw panhead 4,2x13mm Spi pole endcap 1
bolt countersunk M6x35mm TORX Rudder Gudgeon 24
nut nylock M6 Rudder Gudgeon 24
washer ss 6,4 standard Rudder Gudgeon 24
main foil trimsticker base NACRA 17 (deck) | Deck 2
traveler cleat base ss NACRA 17 Rear beam 1
harken traveler delrin set screw Traveller plastic screw replacement 2
ronstan strap eye w/ring medium Cleat 1
rivet 4.8x18mm Avinox Traveller base/Harken cleat on bracket/beam insert 7
harken strap eye low Front beam STBD side 1
rivet 4.8x14mm Avinox Traveller cleat base 2
rivet washer nylon Under rivet for fixing beam insert 2
16mm single Front beam STBD 1




AR
7

NACRA SAILING BV

Retrofit Assembly

DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Date: 29 juni 2017

NACRA 17

Page: 5 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra_17_assembly_manual

v2.docx

2. Trampoline

22-06-2017
DWG #

ove.

00089

0009

0008

00526

140.00

under trampoline

Dacron 12 ounch Stiched

@
£
9 “
£ g2
g £
T g
@
z 2
3 g £
3 S E
] g §
= =
v
00526 3 zz
o~
00028 5 \F
s : ; ~
— & y 0 g @
00095
Zgs / T
g ° 5 =
=]
<
g =
_ g ) o _ _ _ _ _
S
5 2
N
" =
o q 1o -
g
I :
P :
— /
i
[
00'09% oS
Iniln!
_ _ _ IR 1 _ _ _ _ _




oo Retrofit Assemb|y DOC: NACRA_17_ASSEMBLY_MANUAL V2
7 Date: 29 juni 2017
Page: 6 van 24
NACRA SAILING BV NACRA 17

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra_17_assembly_manual
v2.docx

3. Front Crossbar

A3

88l

Starboard 16mm position

G £
" {
A\ S 5
X i o
~
(%]
>
o
e
(0]
=
(24
/ 9|
|
| Q! 5
o g Q 2
= ol o g
= P4 =k %
- | > £
5 B £
£| =
a| =) s
/ g 5 5 £
£
/ 2| o
/ L 2
7 o 5
o >
2 Z
o3 @ %
- Q! a
; o
L o
O
28
g:
o
0|
>
3l
O
ol




7

NACRA SAILING BV

Retrofit Assemb|y DoOC: NACRA_17_ASSEMBLY_MANUAL V2
Date: 29 juni 2017
NACRA 17 Page: 7 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra

v2.docx

17_assembly_manual

4. Rear Crossbar

4.1 Traveller

A. Remove the traveller from the rear beam

B. Use a small flat screwdriver to release the
black stopper on the side. Be gentle, these are
easy to ruin. When broken, use a drill 4mm and a

needle to peel out the plastic

E. take of the top part

F. Remove the screws and take off the bracket.




Retrofit Assembly DoOC: NACRA_17_ASSEMBLY_MANUAL V2

7 Date: 29 juni 2017
NACRA SAILING BV NACRA 17 Page: 8 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra_17_assembly_manual
v2.docx

G. Screw the 2 screws back in the traveller car. The | H. Unscrew the cleat from the bracket
screws will hold the lock pin in place

K. Mount the cleat on the received bracket. Use L. Screw the fairlead back in place on the cleat.
the 4.8x18 rivet




Retrofit Assembly Doc: NACRA_.17_A'SSEMBLV_MANUALV2
Date: 29 juni 2017

7

NACRA SAILING BV

NACRA 17 Page: 9 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra

v2.docx

17_assembly_manual

C. Clean

. front of the hole for the beambq}.

e surface and pu sikaflex or puraflexin | D. Slide the insert in the beam and place a pin or

use a beambolt for positioning the insert.

/]
|} /L

X A
e R S G
7 e o
Ny - % /i

Measure if the insert sits straight in the beam.

E. Dill a5 mm hole in the insert. Use a 4.8x18 rivet

4.2 Rear crossbar insert replacement




r >V =%
7

NACRA SAILING BV

Retrofit Assembly

DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Date: 29 juni 2017

NACRA 17

Page: 10 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra

v2.docx

17_assembly_manual




Date: 29 juni 2017

Page: 11 van 24

DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Retrofit Assembly

NACRA 17

NACRA SAILING BV
Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra_17_assembly_manual

v2.docx

40 LIRS

54 o e

193001 Wnagipal

R ]

L4

19320 31G WDaq 10381 84} BUjUNOW 210}8q X3ONIS 350\,

Ay \
=
i

81 X 8% SAY oAl

L

i 20 TR
TERSE TRV,

SHIMVAC VDS 10N U

0s'ce

19300Iq Wpaq Ioay

19%0D8Iq WBKad D8l 8} BUUNOW 81038q X8[J0NIS 85

[BAMS Usioy

Yo vANA &
BLX 8V SAY fonly /
7 F1 X8V SAY 1oAY

opi|

evé eré
wneg sulsjus)d



Retrofit Assemb|y DOC: NACRA_17_ASSEMBLY_MANUAL V2

7 Date: 29 juni 2017
NACRA SAILING BV NACRA 17 Page: 12 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra
v2.docx

17_assembly_manual

5. DB rake trim




AR
7

NACRA SAILING BV

Retrofit Assembly

DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Date: 29 juni 2017

NACRA 17

Page: 13 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra

17_assembly_manual

v2.docx

E E

x =

: %

E

% & & o

% x e

T ¢z ¢ < -
iéi | O
SR o e
E s 5 % a.
¥ @ wvw <

wn

=




Retrofit Assemb|y DOC: NACRA_17_ASSEMBLY_MANUAL V2

7 Date: 29 juni 2017
NACRA SAILING BV NACRA 17 Page: 14 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra
v2.docx

17_assembly_manual

6. Bottom bearing




r > V= R
7

NACRA SAILING BV

Retrofit Assembly

DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Date: 29 juni 2017

NACRA 17

Page: 15 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra_17_assembly_manual

v2.docx

parallel pin
M5x40 *

parallel pin

M5x40

——714x 17112

4x
First step: Drill @ 5.1
.. Second step: Tap 1/4 UNC

1:X]
AP
A3
# o

06-06-2017
DWG 1.0

TOSET EETT:
J.den Boef l M.Oord

oaTE

bottom bearing

Il
&
.

—

S —

=

<

Vdx A2 S
|




Retrofit Assemb|y DOC: NACRA_17_ASSEMBLY_MANUAL V2

7 Date: 29 juni 2017
NACRA SAILING BV NACRA 17 Page: 16 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra
v2.docx

17_assembly_manual

7. Deck bearing




AR
7

NACRA SAILING BV

Retrofit Assembly

NACRA 17

DoOC: NACRA_17_ASSEMBLY_MANUAL V2
Date: 29 juni 2017
Page: 17 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra

v2.docx

17_assembly_manual

2nd Step

06 06

Drill @64 ————
“ =N

Tap 1/4-20 UNC

drill @ 5.1

7
/

ZERO RAKE 61.0

372.0

Step two: Tap 1/4-20 UNC

| Stepone:drill @5.1

26.0

" xxx

23-06-2017

Jdengoel |

DB Case

7
N

///% &




7

NACRA SAILING BV

Retrofit Assembly

DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Date: 29 juni 2017

NACRA 17

Page: 18 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra

v2.docx

17_assembly_manual

1/4 x 1.1/4 Bolt cylinderhead

) 1/4 x 1.1/4 Bolt cylinderhead

Front stop.

/ /‘
o7 <
By = §
2 £
§ 3
= =
I

1:X:
FAPIRSE
A3
B3
#o#

SeE

"M.Oord

06-06-2017
DWG 1.0

C

ST
J.den Boef

Deck bearing
Assembly

Z

2\ N\
Al

B a—y

I
.

>

7
e
L=

S

N
T




Retrofit Assembly Doc: NACRA_.17_A'SSEMBLV_MANUALV2
e — o Date: 29 juni 2017

, .
NACRA SAILING BV NACRA 17 Page: 19 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra
v2.docx

17_assembly_manual

8. Transom Fit out

'\ | 2
| =
| Q0
', &
by s s E
C O i | O
g < o5 .
§’ 2 g 3 \[@r@ £
'. g g ! ( ‘ Q
B _ - ‘Or@ \ (=
il | T_.\ :‘I \x 9
/ é P ——— / \ e~
iy "« \\\ g )
’ l y "‘ LA \ e F
' r ! I", :‘: ‘l \ 8 .
o) CO 3 it
‘ OO ) |
i I: | 1} :’ (]
‘ | O] (:oxy / ° i
o3 i
. 5 w S 5
- - o @ S @ 9 -
o 2 S o 3 5
5 b3 8 > = 3
N o 2 v s
8 0 0z ¥ B
5 Y 8 | 3
s A e S ,
/./--// /) / L e )

S

e Put Sikaflex or puraflex in between the gudgeons and the stern before mounting &




r >V =%
7

NACRA SAILING BV

Retrofit Assembly

DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Date: 29 juni 2017

NACRA 17

Page: 20 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra_17_assembly_manual

v2.docx

9. Rudderstock fit out

1

e Set the M6 x 35 at 12Nm on the torque wrench

,Bearing

Rudderlock

Tillerarm

__Rudderlock

rudderpin lock

Rudderpin

\ Bearing

SECTION B-B

_Bearing

Eccentric lever

__Mé6x35 +nut

_Méx35 +nut

Bearing

A3

Nacra ruddercassette ASSM

MATFRIAL
|

o

SIBMATLRL

Eccentric Lever "




r >V =%
7

NACRA SAILING BV

Retrofit Assembly

DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Date: 29 juni 2017

NACRA 17

Page: 21 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra

v2.docx

17_assembly_manual

The rudder will be pre-assembled when delivered




r >V =%
7

NACRA SAILING BV

Retrofit Assembly

DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Date: 29 juni 2017

NACRA 17

Page: 22 van 24

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra

v2.docx

17_assembly_manual

10. Spi pole




Date: 29 juni 2017

Page: 23 van 24

DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Retrofit Assembly

NACRA 17

NACRA SAILING BV
Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra_17_assembly_manual

v2.docx

[ onoma ]
IND 9j0dIdS Jljoulay e STE WWS/rl
au v a|quily H/
\ OUILLS} 304 ™
N [oul } 404 /_W
7
7
T _ X slpug sjod 1dg
( \ X¢ 9A99S
e sAadous ayp
4, BULUNOW IO} JNUXD0| GW
(3 0gxgw payddns sy asn L LIIvos 1:131v0S
PSS 4 == g1v13a S viviaa
1 . ,
] pd S \ 3 ,_,,
i \\% __, g |
< B doy 4 e opIs
M& 1 7 ¢ ,_ & _. _ .
7 | = _,“
1 + ..,
A ;
.\\I,/
Qi1 # S -4 * —
S
[ VA%
/7 ™
<_ ) .
L
sjod ids 2w
§ese
. .7
<
//
S sjod ids [NW

IVCTENTNTNG o)



DoOC: NACRA_17_ASSEMBLY_MANUAL V2

Date: 29 juni 2017
Page: 24 van 24

AR =T Retrofit Assembly
7z
NACRA SAILING BV NACRA 17

Doc: n:\update database\nacra 17 retrofit\retro fit_assembly manual_parts\assembly manual\nacra
v2.docx

17_assembly_manual

11. Quality control check

Action

12 ounch dacron reinforcement stiched in tramp!

Stainless rings used in tramp!

Nylon washers used under low strapeye front crossbar!

Replaced the 2 screws in the traveller car!

Insert in rear crossbar sits straight

Nylon washer used under rivet for fixing the rear crossbar insert!

bolt cylinderhead 1/4 x1.1/4 in front crossbar mounted with Nylock + Washer

Sikaflex/Puraflex used under rudder gudgeons

O 0N OV W NP

M6 bolts for gudgeon set at 12Nm

=
o

M5 x20 & M5 lock nut & washer used for strapeye mounting for spipole




